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Tensile Test

[S1]

ELONGATION

2020/09/29
7850 (Kg/m3)
1.727 (Kg)

250 (mm)
10 {(mm/min)

Weigh

Customer:

Operator:

Section type:

Density:

Gauge lenght:
--- Speed:

Date:
--- Sample ID:

Weight:

Specifications










